EPA-600/2-76-213¢c
October 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

Environmental Health Effects Research
Environmenta! Protection Technology
Ecological Research

Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
the high organics level does indicate the presence of solvents at sig-
nificant concentrations.

i. A further wastewater source is propellant conveyance water
in the propellant sorting operation. Table 44 summarizes waste char-
acteristics for the Radford AAP propellant sorting process.

J. One further source of wastewater from solvent propellant
manufacture is the solvent recovery process, for recovery of alcohol
from the dehydration water. Recovery of alcohol by distillation results
in a residual wastewater consisting of still bottoms. These still bot~
toms, from two rectification units at Radford AAP, are reported as 21,100
and 8,640 gpd respectively. In addition, there is a cooling water dis-
charge for each alcohol rectification unit of about 430,000 gpd (In(3)).

-122-



Table 40. Wastewater Volumes for Solvent Propellant
Manufacture at Radford AAP

Wastewater Volume, gal
Propellant Daily Average Periodic Washdown Reference
Single Base 500 3,700 In(3)
86 ,000%* be
Multi-Base 660 4,960 In(3)
74 ,000% 6e
Combined 5,000 4e

*#Includes some cooling with process water.

-123-




Table 41. Wastewater Characteristics of Single Base
Propellant Manufacture at Radford AAP
Concentration (In(3))* Concentration (6e)*
Parameter Average Range Average Range
Flow, gpd 500 - 86,000 -
Temperature, °F 65.9 56-80 69.2 60-77
pH 8.7 7.6-10.0 7.6 6.7-8.7
Total Solids 2233.6 10-25,358 262 10-1068
Suspended Solids 8.1 1-161 6.9 1-21
Total Organic Carbon 29.9 5-420 83.7 5-777
COD 43.9 10-195 627.4 10-8755
NO, + NO3 Nitrogen 159.4 0.1-1920 5.4 0.4-21.6
Ethyl+Diethyl Ether ' 4.1 4.0~7.0 - -

*A11l units in mg/l except flow, temperature and pH.

#As reported by U.S. AEHA.

=124~




-GCT~

Table 42. Wastewater Characteristics of Multi-Base Propellant
Manufacture at Radford AAP

Concentration (In(3))%*

Concentration (6e)*

NO, + NO3 Nitrogen

Parameter Average Range Average Range
Flow, gpd 660 - 74,000 -

. Temperature, OF - - 78 53-90
pH 7.95 7.3-8.7 7.6 3.2-8.9
Total Solids 472.4 57-1677 637 70-1805
Suspended Solids 31.6 12.5-67 16 0-45
Total Organic Carbon 1012.0 7-5300 10 2-56
CcoD 194.5 17-510 107 5-1195

4.4 0.25-17.3 11.6 4-73

*%A11 units in mg/l except flow, temperature and pH.




Table 43. Characteristics of Water-Dry Waste

from Radford AAP (6e)

Parameter Range Average
Flow, gpd - 15,000
Temperature, OF 155-165 150
pH 6.55-7.75 7.26
CoD, mg/1 593-28,600 7,295
TOC, mg/1 96-3525 1,011
NO,-Nitrogen, mg/1 5-45 19

Table 44. Characteristics of Propellant
Conveyance Wastewater at Radford AAP (6e)

Parameter Range Average
Flow, gpd - 210,000
Temperature, °F 60-79 69
pH 7.4-8.6 7.7
Total Solids, mg/l 91-226 130
CoD, mg/1 85-478 174
TOC, mg/1 14-71 30
NO,-Nitrogen, mg/1 3.5-13.0 8.0

-126~




Still bottom waste characteristics for Radford and Badger AAP's are
presented in Table 45. The pH of the still bottoms is maintained near
neutrality by pumping an 8 percent caustic solution into the lower sec-
tion of the still (In(3)). The addition of caustic serves to decompose
NC fines in the still bottoms (la(3)). The wastewater at Radford AAP

is discharged, after dilution with cooling water, to the Radford C-Line
Acid Neutralization Facility (1n(3)). Cooling water accounts for 97
percent of the total flow for the alcohol rectification area and the com-
bined flow, as a result of the high dilution of still bottoms by cooling
water,is relatively uncontaminated.

k. A comparison of the two Radford discharges described in
Table 45 suggests that the discharge of Bldg. 1502 was diluted prior to
the point of sample collection. This conclusion is substantiated by the
fact that the second discharge is up to three hundred times more con-
centrated in solids than the first. Notably high, in addition to solids,
is organic matter. The wastewater would also be expected to contain re-
sidual NC and NC decompositon products. With the exception of higher
average pH and nitrogen, the Badger AAP discharge is intermediate to the
two Radford discharges.

1. The manufacture of ball powder, a double hase solvent
propellant, at Badger AAP involves processing steps and compounds not
used in other solvent propellants. Nitrocellulose is ground and washed
in benzene plus ethylacetate to extract impurities. The benzene is re-~
moved by decantation, followed by vacuum distillation. The purified NC
in ethylacetate is then shaped into uniform balls in a second still.
Sodium sulfate and collagen protein is added to the solution to prevent
ball agglomeration during the distillation step. The solvent is boiled
off, and the ball powder is washed, size separated by wet screening, im-
pregnated with NG, washed, rolled moisture dry, coated with graphite,
screened, blended and packed out. Wastewaters consist of the two washes,
plus cooling water from solvent distillation. The wash and screening
waters pass through separate clarifiers, where settleable solids are
removed. The clarifiers overflow to an industrial waste sewer, which
discharges a variety of plant wastes into a series of three shallow
lagoons (la(3)). All cooling water is recycled through a cooling tower
(3a). Approximately half of the process water use is in the wet screen-
ing operation (3a). Process water use is summarized in Table 46. Wet
screen sizing accounts for over half of the total process water use,
with wash water representing an additional major fraction. The wash
water is heavily contaminated with collagen, benzene and sodium sulfate
(3a). Detailed waste characterization data are not available on the ball
powder process effluents (3a). Solvent levels in selected effluents are
given in Table 47. The ball still effluent, due to its high solvent con-
centration, and the wash water, due to its large volume, account for most
of the solvent discharge for the ball powder processes. In addition to
solvents the presence of collagen presents a major problem due to its
high BOD, and foaming characteristics (3h).

=127~



-8CI-

Table 45.

Characteristics of Solvent Recovery Still Bottoms at
Radford, (1n(3)) and Badger (la(3)) AAP's

Radford-Bldg 1502 Radford-Bldg 1503 Badger

Parameter#* Range Average Range Average Range Average
Temperature, OF - - - - 57-7120 110
pH 6.7-7.4 7.1 6.5-9.0 7.4 6.0-11.5 9.0
Total Solids 25-98 49.7 4060-5997 5146.7 612-4639 1885.0
Suspended Solids 3-12 7.2 2264-2545 2451.3 40.9-427 251.0
TOC 15-40 29.7 500-1240 824.3 31-1160 516.8
CcoDp 32-144 104.0 3400-3640 3520.0 48-1560 347.2
BODg 24-78 44.7 1850-3500 295.0 - -
NO, + NO3-Nitrogen - 3.0 - - 2-425 143.7
*A11 parameters except temperature and pH in mg/1.




Table 46. Process Water Use in Ball Powder
Manufacture (3a)

Percent of

Process Volume, gpd Total
NC Storage Pits 101,856 3.3
NC Grinding 164,475 5.3
Extraction 170,163 5.5
Weighing 108,398 3.5
Ball Still 109,626 3.5
Washing 591,752 19.0
Wet Screening 1,728,000 55.7
Coating 87,290 2.8
Roll and Dewater 9,094 0.3
Miscellaneous 34,272 1.1

Total(1) 3,104,926 100.0
(1) Represents approximately 30 percent of full-scale

production of ball powder.

-129-




Table 47. Solvent Levels in Selected Ball Powder
Process Effluents (31)

Ethyl Ether, Benzene,

Process Acetate, mg/1l mg/1 mg/1

Grinding - 31.5-69.6 -

Extraction 12.0-36.2 2.4-5.6 5.1-16.7
Ball Still 140.5-1942.0 - 0.1-12.1

Washing 35.5-93.4 - <1.0
Coating 0.1-18.1 - 0.04-0.4

~-130~




67. Effects of Water Management

a. Several opportunities exist for effective water management
in the manufacture of solvent propellants. Some, such as the complete
recycle of cooling water for ball powder manufacture at Badger AAP, have
already been implemented. At Radford AAP, dry sweeping of propellant
manufacturing buildings is employed prior to washdown, to reduce propel-
lant loss through washdown (In(3)).

b. Recycle of cooling water from solvent rectification at
Radford AAP provides an opportunity for significant water savings. This
water, used for cooling of the solvent recovery stills, is uncontamina-
ted and could be reused in another area or recycled through a cooling
tower (6e). Cooling water totals about 0.43 MGD from the rectification
unit at Radford (1n(3)). Further the hot water-dry wastewater, used to
flush residual solvent from cut propellant prior to final gas purging,
can be recycled and reused. Preliminary studies at Radford AAP indicate
that this process water may be recycled 9 to 14 times before becoming
excessively contaminated with solvent (6a). At this point, it would
appear feasible to recover solvent from the water-dry waste by distil-
lation, and possibly to continue to recycle the water.

c. Propellant conveyance water (Table 44) averages 0.21 MGD
at Radford AAP. This water is relatively uncontaminated, and could
possibly be continuously recycled.

d. In the clean-up of screens, dies and other metal objects
used for propellant manufacture, the metal parts are first cleaned in
hot concentrated caustic, followed by rinsing in 500 gallon tanks of
wash water., Wastewater discharge from the cleaning operation could be
significantly reduced by using the rinse water to make up fresh caustic
cleaning solution.

e. Finally, in the manufacture of ball powder at Badger AAP,
it has been suggested that process water use could be reduced by more
than half, through recycle of the wet screening water (3a). Complete
recycle would reduce total wastewater volume from above 3 MGD to less
than 1.4 MGD (Table 46).

68. Current Treatment Practice

a. Partial treatment of several process effluents occurs as
the result of solvent recovery operations in manufacture of both solvent
propellants and ball powder, as previously described. Beyond solvent
recovery however, there is little treatment applied to wastewaters from
solvent propellant manufacture. At Radford AAP, solvent recovery still
bottoms are combined with other plant wastes, and sent to the acid
neutralization facility. The still bottoms, however, are already at
near-neutral pH (Table 45).

-131-



b. Ball powder wash and screening water, after flowing
through settleable solids catch tanks, is combined with other plant
wastes and discharged into a series of three shallow lagoons. Screened
catch tanks are also used at Radford AAP, although they are reported to
be ineffective (4c, In(3)). At NOS Indianhead, press water from NC pur-
chased water-wet is treated in an activated carbon column prior to dis-
charge (15z1). No data are available on the carbon column performance.

c. One commercial explosives manufacturing plant, which pro-
duces smokeless (ball) powder plus NG and other intermediates except NC,
uses extended aeration activated sludge followed by lagooning to treat
the combined waste flow (4d).

d. The activated sludge unit operates with 24 hours aeration
at 8000-9000 mg/l mixed liquor suspended solids. There is little excess
sludge wasting required for the plant. The lagoon has 5-10 days deten-
tion time, and is aerobic to facultative anaerobic, depending upon tem-
perature and waste loading to the lagoon. Table 48 presents operating
data on the treatment system.

e. Although only limited data are given for the activated
sludge effluent, this process results in BOD removal exceeding 95 per-
cent. Table 48 also summarizes the treatmenz efficiencies for the act-
ivated sludge plus lagoon treatment sequence. Effluent nitrogen levels
are below 0.3 mg/1l. The effluent from the lagoon is spray irrigated on
a four acre field, at 3 inches hydraulic loading per month.

f. Dickerson (16zx) has also reported the use of biological
treatment for a smokeless powder explosives waste. Based upon pilot
studies, a two-stage trickling filter was employed to treat process ef-
fluents ranging up to 4500 mg/l in BOD.. Operation at hydraulic load-
ings of 20 MGAD* on both units, with a”recycle ratio of 20:1, yielded
BOD removal of 97.5 percent and effluent BOD of 90 mg/l. Lower hydraulic
loading rates (8-16 MGAD) slightly improved treatment efficiency, yield-
ing a final effluent BOD of 55 mg/l. However, severe problems were ex-

perienced with clogging of the filters at the lower hydraulic loading
rates.

69. Modifications to Current Treatment

a. Although preliminary treatment feasibility studies are
underway on wastewaters of solvent propellant manufacture, only at Rad-
ford AAP are actual modifications in progress (3f). These modifications
consist of three projects as follows:

(1) provide open drain guttering and primary solids
separation facilities' at individual process build-
ings to remove settleable solids,

*Million Gallons per Acre Per Day

-132-



—-¢E1-

Table 48. Smokeless Powder Wastewater Treatment Plant Operation
and Average Waste Concentration (4d)
Activated Sludge Percent
Parameter¥® Influent Effluent Lagoon Effluent Removal
pH - Range 6.5-8.8 7.4-8.4 7.5-10.5 -
Total Solids 1646 - 1137 30.9
Suspended Solids 292 - 47 83.9
BODg 628.0 29.2 16.8 97.3
CcoD 1175 117 114 90.3
BODS/COD 0.53 0.16 0.15 -
Phosphorus 0.28 - 0.15 46.4
Chlorides 97.0 - 107.1 -
0il and Grease 35.0 - 8.0 77.1
Ammonia-N - - 0.25 -
Kjeldahl-N - - 0.17 -
Nitrate-N - - 0.04 -
Nitrite-N - - 0.1 -
Sulfate 351.4 - 76.6 78.2

*Al11l concentrations in mg/l, except pH.




(2) A sewer system consisting of existing and new sewer
lines to carry the wastewater to a proposed acti~
vated sludge secondary treatment facility. Separate
sewer systems will be provided for uncontaminated
cooling water and storm water runoff.

(3) the proposed secondary treatment facility, which will
have a capacity to treat 3 MGD of combined waste-

water,

b. The activated sludge process, based upon experience at the
commercial explosives plant described above (4d), should provide effect-
ive removal of organic solvents and other biodegradable constituents.
There is some limited data however to indicate that the water-dry waﬁte
is stimulatory to filamentous bacteria, which may develop in the acti-
vated sludge process (16zw). If a significant population of filamentous
organisms does develop, a condition called "bulking" occurs in which the
activated sludge will not settle in the secondary clarifier. The sludge
floc then carries over the clarifier weir, resulting in deterioration of
effluent quality, and inability to sustain an acceptable microbial popu-
lation in the activated sludge process. The effectiveness of the acti-
vated sludge process in removing soluble NC is unknown, although removal
of NC fines carried over from the proposed catch tanks should be effect-
ive. Removal of particulate explosive is likely to be by entrapment of
the particulate material in the activated sludge floc.

¢. Radford AAP has proposed treatment for the spent caustic
solution used to clean screens, dies and other metal objects which have
come into contact with propellant (6a). The proposed treatment involves
installation of a neutralization task, where the spent caustic solution
will be treated with concentrated sulfuric acid. The neutralized waste
will then be hauled by tank truck to a proposed waste propellant incin-
erator. This treatment process is to be implemented only if the red
water, into which the caustic is now blended, can no longer be sold (6a).

70. Alternatives to Current Practice

a. Major sources of pollutant discharge from solvent propel-
lant manufacture include the solvent recovery and water dry operations.
These wastes are high in both solvents and dissolved organic propellants.
Numerous methods have been proposed to treat the solvents contained in
the solvent recovery and water dry wastes. These methods include bio-
logical treatment, air stripping, activated carbon absorption, ozonation
and reverse osmosis. Reverse osmosis is normally ineffective in remov-
ing low molecular weight organics such as solvents from wastewaters.
Table 49, which presents results of laboratory scale reverse osmosis
treatment of solvent rich waste streams from Radford AAP, confirms the
inability of the reverse osmosis process to effectively remove organic
solvents. Equally ineffective was ozone oxidation, as shown by the data
of Table 50. Ether removal by ozone treatment is attributable primarily
to stripping by the ozone gas stream, rather than chemical oxidation (6e).

~134-



Table 49. Results of Reverse Osmosis Treatment of

Solvent Wastewater (3y)

Constituent Percent Removal
Alcohol 20
Ether 38
Dinitrotoluene 75.5
Diphenylanmine 100
Dibutylphthalate 100
Ethyl Centralite 100
Dimethylphthalate 25
Ammonium Perchlorate 95

Table 50. Ozone Oxidation Treatment of Solvent
Wastewater (3y)

Constituent Percent Removal
Alcohol 33
Ether 100
Dinitrotoluene 38
Diphenylamine 100
Dibutylphthalate 100
Chemical Oxygen Demand 20
Total Organic Carbon 11

-135~




b. Laboratory scale air stripping studies on solvent wastes
resulted in removal of only 20 percent of the organic carbon within
three hours, and 40-45 percent removal during a total of 22 hours of
treatment (6e). With the exception of ether, for which air stripping
was completely effective within one-half hour, the process does not
appear to have applicability to solvent wastes.

c. Biological treatment is capable of removing solvents from
the wastewaters (3f, 6a). lowever, recent activated sludge process
treatability studies were only partially successful in treating a water
dry waste from Radford AAP (16zw). Treatment of influent BODg concen-
trations of 176 to 888 mg/l yielded only 65-76 percent BOD removal. Ef-
fluent BOD values up to 316 mg/l were observed. Further, the waste was
stimulatory to filamentous growth, which normally interfereswith effi-
clent activated sludge process operation. Successful activated sludge
treatment of a commercial solvent propellant waste has been reported
however, where the solvent propellant waste was mixed with and diluted
by other plant process waste streams (4d).

d. One possible beneficial use of solvent wastes may be as
organic substrate carbon donors for biodenitrification. Preliminary
studies indicate that the organic solvent wastes are effective carbon
donors in the biodenitrification process (15y).

e. Activated carbon adsorption appears to provide best sol-
vent removal from solvent recovery and water dry wastes. Complete re-
moval of ethyl alcohol, acetone and diethyl ether, and essentially com-
plete COD removal resulted from carbon treatment of Radford AAP waste-
waters (6e). Adsorption capacities on Witco Grade 718 activated carbon
for ethyl alcohol, acetone and diethyl ether respectively were 0.82,
1.06 and 1.11 1bs solvent per cubic feet carbon (6e). The effective-
ness of carbon treatment suggests the possibility of steam regeneration
of the carbon, with solvent recovery and reuse.

f. Carbon is equally effective in removing soluble organic
propellant constituents from the wastewater (3y). Results are presented
in Table 51, along with results of reverse osmosis and ozone treatment.

g. Solvent rectification still bottoms, although much more
concentrated than other solvent wastes, have characteristics and con-
stituents similar to the solvent wastes (Table 45). Based upon the
success of activated carbon treatment for both solvent and soluble pro-
pellant ingredients of the solvent wastes, still bottoms would likely

be best handled by blending with the solvent wastes, and treating the
combined flow with activated carbon.

h. The spent caustic cleaning solution, used to clean metal
dies and screens, represents a small but highly concentrated waste
stream. In addition to the caustic itself, the wastewater contains deg-
radation products of propellant contaminants on the metal parts. The

-136-



Table 51. Treatment Results for Dissolved Organic
Propellant Ingredients (6e)

Initial
Concentration, Reverse Activated
Ingredient mg/1 Osmosis | Ozonation(1) Carbon
Dinitrotoluene 316 125 230 2.1
Diphenylamine 0.9 0.9 0.0 0.0
Dibutylphthalate 0.17 0.0 0.0 0.08

(1) Seventy-five minute ozone treatment.

-137-




waste contains essentially only soluble constituents, which are neither
amenable to physical nor biological treatment (3f, 6a). As discussed

in prior sections of this chapter, the propellant constituents are also